
06764.00033/1232214v3 1 

OPTION AGREEMENT  
FOR  

FIRST AMENDMENT TO  
GROUND LEASE AND PROPERTY USE AGREEMENT 

This Option Agreement for First Amendment to Ground Lease and Property Use Agreement 
(the “Agreement”) is effective the date fully executed (“Effective Date”) by and between the City 
of San José, a municipal corporation (“San Jose”) and City of Santa Clara, a municipal corporation 
(“Santa Clara” and with San Jose, the “Owners”) and the Santa Clara Valley Water District, a 
California Special District (“Valley Water”).  Owners and Valley Water are referred to herein 
collectively as “Parties” or individually as “Party.” 

RECITALS 

A.  Owners are co-owners of that certain real property and improvements located at
[...]
of Santa Clara or if federal jurisdiction is appropriate, exclusively in the United States 
District Court in the Northern District of California, San Jose, California. 
 
 
ARTICLE 7 NOTICES 
 
All notices, statements, demands, requests, consents, approvals, authorizations, offers, 
agreements, appointments or designations hereunder by either Party to the other, shall be 
in writing and shall be addressed as follows, or to such other place as City or District, 
respectively, may notify the other in writing: 
 

If to City, the same shall be addressed to: 
 

 Jeff Provenzano 
 Director of Environmental Services 
 City of San Jose 
 200 East Santa Clara Street, 10th floor tower 
 San Jose, CA 95113 

 

 

DRAFT--Contact the Office of the City Clerk at (408) 535-1260 or CityClerk@sanjoseca.gov for final document. 



  

T-39637/2163586 Page E-16 
 

With a copy to: 
 

Office of the City Attorney 
City of San Jose 
 200 East Santa Clara Street, 16th floor tower 
 San Jose, CA 95113 

 
 
 

 
If to District, the same shall be addressed to: 

 
Aaron Baker 
Chief Operating Officer 
Santa Clara Valley Water District 
5750 Almaden Expressway 
San Jose, CA 95118 

 
With a copy to the: 
 

Office of the District Counsel 
Santa Clara Valley Water District 
 5750 Almaden Expressway 
 San Jose, CA 95118 

   
  
  

 

DRAFT--Contact the Office of the City Clerk at (408) 535-1260 or CityClerk@sanjoseca.gov for final document. 



  

T-39637/2163586 Page E-17 
 

IN WITNESS WHEREOF, the Parties have executed this Agreement as of the date first 
written above. 
 
 
APPROVED AS TO FORM  CITY OF SAN JOSE, a municipal Corporation  
 
 
 
__________________________  _____________________________________ 
LEANNE BOLANO    SARAH ZARATE 
Deputy City Attorney   Director, City Manager’s Office 
 
 
 
APPROVED AS TO FORM  SANTA CLARA VALLEY WATER DISTRICT,  

a Special District established by the California 
Legislature 

 
 
__________________________  _____________________________________ 
BRIAN HOPPER    RICK L. CALLENDER, Esq.  
Senior Assistant District Counsel  Chief Executive Officer 

 

DRAFT--Contact the Office of the City Clerk at (408) 535-1260 or CityClerk@sanjoseca.gov for final document. 



  

T-39637/2163586 Page E-18 

FIRST REVISED EXHIBIT A 
 

DEFINITIONS 
 
“Blended Product Water” means water that meets the specifications contained Table 2.C 
of First Revised Exhibit B of this Agreement, and consistent with the requirements of Title 
22 of the California Code of Regulations and the SBWR Permit for unrestricted quality 
recycled water.  All references to permits or regulatory requirements in this Agreement 
hereafter shall also include regulations and/or permits as they may be amended or 
superseded by other equivalent regulatory requirements throughout the term of this 
Agreement. This will include DPR Demonstration Facility Product Water that meets the 
requirements of Title 22 of the California Code of Regulations.  

 “Commencement of Operations” means the first day of the operation of the SVAWPC, 
by the District or an approved subcontractor, for 10 consecutive days in a consistent and 
reliable manner to produce water that meets the product water quality specifications set 
forth in First Revised Exhibit B of this Agreement in an amount equal to: (i) the amount of 
water produced by two full treatment trains of the SVAWPC (MF, RO, UV) at design 
capacity of 2.67 MGD per train, or (ii) SBWR’s then-current demand, whichever is lesser.   
 
After the Commencement of Operations, the District shall employ reasonable efforts to 
operate the SVAWPC for 10 consecutive days prior to the SVAWPC summer operation 
period in a consistent and reliable manner to meet the product water quality specifications 
set forth in First Revised Exhibit B in an amount equal to: (i) the “Projected Year 2010 
Flows” specified in Table 1 (SBWR Supply Sources – Summer Operation) of Exhibit E of 
the Ground Lease Agreement, or (ii) the amount of flow accepted by the City, whichever is 
lesser. 
 
“Days” unless otherwise specified, shall mean calendar day. 
 
“Direct potable reuse”, or “purified water – shall mean treated recycled water that 
meets the requirements of Tit. 22 Cal. Code Regs. Art. 10 and is introduced either directly 
into a public water system or into a raw water supply immediately upstream of a water 
treatment plant, in accordance with Tit. 22 Cal. Code Regs. § 64669.05. 

“DPR Pilot Facility” – shall mean a direct potable reuse (“DPR”) pilot facility that will 
utilize unused secondary wastewater and treating it through a new purification treatment 
technique.  The DPR Pilot Facility will have a treatment capacity of approximately 200 
gallons per minute (200 gpm) and will not be permitted for nonpotable or potable reuse.  
DPR Pilot Facility Product Water will be discharged to the WPCP. 

“DPR Demonstration Facility” – shall mean a direct potable reuse (“DPR”) 
demonstration facility that will utilize unused secondary or tertiary wastewater and treating 
it through a new purification treatment technique consistent with DPR regulations. This 
DPR Demonstration Facility will treat wastewater from the Plant such that it meets 
regulatory requirements for potable reuse. This facility may include a separate structure for 
an education learning center to promote outreach and education through visits of the 

 

DRAFT--Contact the Office of the City Clerk at (408) 535-1260 or CityClerk@sanjoseca.gov for final document. 



  

T-39637/2163586 Page E-19 

public, students, and technical experts. The DPR Demonstration Facility will have a 
treatment capacity of up to five hundred gallons per minute (500 gpm). DPR 
Demonstration Facility product water will meet the requirements of Title 22 of the California 
Code of Regulations for nonpotable reuse and will primarily be blended with Tertiary 
Effluent with a smaller volume utilized for education and outreach purposes.  

“DPR Pilot Facility Product Water” means the water produced and discharged to WPCP 
from the pilot-scale treatment technology. The Pilot portion of the project is anticipated to 
operate for 2-3 years from the date of execution of this amendment.  
 
“DPR Demonstration Facility Product Water” shall mean treated recycled water that 
meets the requirements of Tit. 22 Cal. Code Regs. for nonpotable reuse and is to be 
blended with SVAWPC Product Water or be bottled for educational and outreach 
purposes.  
 
“Interference” means a discharge which alone, or in conjunction with a discharge or 
discharges from other sources, inhibits or disrupts the processes or operation of the 
WPCP System, or causes or significantly contributes to a violation of any requirement of 
the NPDES permit; and includes prevention of biosolids use or disposal by WPCP under 
state and federal law.  
 
“mgd” means million gallons per day. 
 
“mg/L” means milligrams per liter. 
 
“Plant Commissioning Test” or “PCT” means a minimum 30 day commissioning testing 
period of the SVAWPC (performed by the District, an approved contractor, or both) that 
commences immediately after the District accepts as satisfactory the acceptance testing 
conducted by the SVAWPC construction contractor. 

“Product Water” means water that meets the minimum state Water Recycling Criteria 
under Chapter 3 of Title 22 of the California Code of Regulations, the “Unrestricted Quality 
Reclaimed Water” (“Disinfected Tertiary”) specifications contained in San Francisco Bay 
Area Regional Water Quality Control Board Order Number 95-117 (“SBWR Permit”) and 
Table 2 of First Revised Exhibit B of this Agreement.  All references to permits or 
regulatory requirements in this Agreement hereafter shall also include regulations and/or 
permits as they may be amended or superseded by other equivalent regulatory 
requirements throughout the term of this Agreement.   

“Reverse Osmosis Reject” or “ROR” means water discharged by the SVAWPC or DPR 
Demonstration Facility to the WPCP that complies with the limitations set forth in Table 3.A 
of Exhibit B, and includes waste streams from reverse osmosis membrane treatment 
process. 
   
“Secondary Effluent” means water from the WPCP that meets the Secondary Effluent 
Quality Criteria stated in Table 1 of First Revised Exhibit B.   

 

DRAFT--Contact the Office of the City Clerk at (408) 535-1260 or CityClerk@sanjoseca.gov for final document. 



  

T-39637/2163586 Page E-20 

“Slug Discharge” means any discharge of a non-routine, episodic nature, including but not 
limited to, an accidental spill or non-customary batch discharge, which has a reasonable 
potential to cause Interference or pass-through or in any other way cause a violation of 
applicable permit conditions. 
 
“TDS” means total dissolved solids in the recycled water measured in mg/L. 
 
“Technical Working Group” means the staff level working group formed by the Parties 
pursuant to the Recycled Water Facilities and Programs Integration Agreement. 
 
“Tertiary Effluent” means recycled water produced by the WPCP after wastewater 
treatment including screening and grit removal, primary sedimentation, secondary 
treatment by the activated sludge process, secondary clarification, filtration, disinfection, 
and dechlorination.  
 
“ug/L” means micrograms per liter. 
 
“Waste Stream Discharge” means discharge from the SVAWPC and DPR Demonstration 
Facility to the WPCP emergency basin overflow structure that conforms to the water 
quality requirements set forth in Table 3.A of First Revised Exhibit B of this Agreement, 
and may include waste streams from the automatic strainers, MF/UF reverse filtration, 
MF/UF Clean-In-Place (CIP) System, RO CIP System and RO shutdown flush, as well as 
storm water flows. 
 
“WPCP”, or “Plant”, or “RWF” means the San José/Santa Clara Water Pollution Control 
Plant commonly known as the Regional Wastewater Facility, and its equipment and 
personnel, located at 700 Los Esteros Road, San Jose, Santa Clara County, California. 
 
 
 
 

 

DRAFT--Contact the Office of the City Clerk at (408) 535-1260 or CityClerk@sanjoseca.gov for final document. 



  

T-39637/2163586 Page E-21 

FIRST REVISED EXHIBIT B 
 

WATER QUALITY REQUIREMENTS 
 

Table 1. San Jose/Santa Clara Water Pollution Control Plant 
Secondary Effluent Quality Criteria 

Parameter 
 

Criterion 
 

 TSS up to 20 mg/L 

 pH  5.5 – 8.5 

 Temperature  50 – 80 deg. F 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

 

DRAFT--Contact the Office of the City Clerk at (408) 535-1260 or CityClerk@sanjoseca.gov for final document. 



  

T-39637/2163586 Page E-22 

Table 2. SVAWPC Product Water and Blended Product Quality Standards  
and Monitoring Requirements 

 

Table 2A. Product Water and Blended Product Water  

Constituent 
or 

Parameter 
Type of 
Sample Criterion Application Basis for Requirement  

pH Continuous 6.5 ≤ pH ≤ 8.5 At any time Title 22/NPDES 

Turbidity 
 

Continuous 
0.2 NTU 

No more than 
5% of the time 

within a 24-
hour period 

Title 22/NPDES 

0.5 NTU At any time 

Total 
Coliform (1) 

 
Grab, daily 

2.2 MPN/100 mL 7-day median 
Title 22/NPDES 

23 MPN/100 mL Any sample 

Dissolved 
Oxygen 

 
Continuous >1.0 mg/L At any time Title 22/NPDES 

Dissolved 
Sulfide 

 
Continuous <0.1 mg/L At any time Title 22/NPDES 

Conductivity Continuous   City/SBWR 

Flow Continuous    Title 22/NPDES 

Chlorine 
Residual 

 
Continuous 

5mg/L minimum; 
10 mg/L 

maximum 
At any time Title 22/NPDES 

Note 1. In the event that DISTRICT shall measure coliform by other than the multiple tube fermentation 
method producing a result in “most probable number,” they shall document to CDPH the equivalence of the 
alternate method. Should DISTRICT determine over time that, due to consistency or other reason, certain 
constituents did not need to be sampled, DISTRICT may implement a revised sampling protocol subject to 
approval by the WPCP. 
Note 2. The Pilot Facility will not be subject to this table.  
Note 3. Valley Water reserves the right to conduct testing to meet the requirements set forth in Tit. 22 Cal. 
Code Regs. Art. 10 

 
 
 
 
 
 
 
 

 

 

DRAFT--Contact the Office of the City Clerk at (408) 535-1260 or CityClerk@sanjoseca.gov for final document. 



  

T-39637/2163586 Page E-23 

Table 2B. SVAWPC Product Water 

Constituent 
or 

Parameter 
Type of 
Sample Criterion Application Basis for Requirement  

UV Dosage 
RO 

Permeate 
Continuous ≥ 50 mJ/cm2 At any time City/SBWR 

UV Dosage 
MF Filtrate 

Continuous ≥ 80 mJ/cm2 At any time City/ SBWR  

TDS Continuous <60 mg/L At any time  City/SBWR 
.  
 
Table 2C. SVAWPC Blended Product Water 
Constituent 

or 
Parameter 

Type of 
Sample Criterion Application Basis for Requirement  

TDS  Continuous 
500±50 
mg/L 

This 500 mg/l TDS 
is a rolling annual 
average based on 

a 28 mgd Max.  

City/SBWR 

 
All sampling and monitoring will use approved USEPA Methods with Minimum Levels as 
specified in RWQCB guidance dated August 6, 2001. 
 
Monitoring Locations 
 
Product Water – located at any point in the pipe which delivers Product Water to the 
Transmission Pump Station for blending, and downstream of any SVAWPC treatment or 
storage unit, blending point, or point of use. 
 
Blended Product Water – located at any point after Product Water is completely blended 
with Tertiary Effluent, and statistically representative of Blended Product Water serving 
SBWR Customers. 

 

DRAFT--Contact the Office of the City Clerk at (408) 535-1260 or CityClerk@sanjoseca.gov for final document. 



  

T-39637/2163586 Page E-24 

Table 3. SVAWPC Waste Streams and Reverse Osmosis Reject Waste Streams 
Wastewater Discharge Standards and Monitoring Requirements 

 
Table 3A. SVAWPC Waste Stream and Reverse Osmosis Reject (ROR) 
Constituent  

or Parameter 
Type of Sample Criterion Application  

Basis for 
Requirement  

pH Continuous 
6.0 ≤ pH ≤ 12.5 Waste Stream  

City 
6.5 ≤ pH ≤ 8.5 ROR 

Turbidity Grab, Monthly 10 NTU At any time  City 

Ammonia 
Composite, 

Monthly 
N/A 

Waste Stream and 
ROR 

City/NPDES  

Antimony Grab, Monthly 5,000 ug/L 
Waste Stream and 

ROR  
SJMC § 

15.14.585 

Arsenic Grab, Monthly 1,000 ug/L 
Waste Stream and 

ROR  
SJMC § 

15.14.585 

Beryllium Grab, Monthly 750 ug/L 
Waste Stream and 

ROR  
SJMC § 

15.14.585 

Cadmium Grab, Monthly 700 ug/L 
Waste Stream and 

ROR  
SJMC § 

15.14.585 

Chromium 
Total 

Grab, Monthly 1,000 ug/L 
 Waste Stream and 

ROR 
SJMC § 

15.14.585 

Copper Grab, Monthly 2,300 ug/L 
Waste Stream and 

ROR  
SJMC § 

15.14.585 

Cyanide Grab, Quarterly 500 ug/L 
 Waste Stream and 

ROR 
SJMC § 

15.14.585 

Lead Grab, Monthly 400 ug/L 
Waste Stream and 

ROR  
SJMC § 

15.14.585 

Mercury Grab, Monthly 10ug/L 
Waste Stream and 

ROR  
SJMC § 

15.14.585 

Nickel Grab, Monthly 500 ug/L 
Waste Stream and 

ROR  
SJMC § 

15.14.585 

Nitrate 
Composite, 

Monthly 
N/A 

Waste Stream and 
ROR 

City/NPDES  

Nitrite 
Composite, 

Monthly 
N/A 

Waste Stream and 
ROR 

City/NPDES  

Oil and 
Grease 

Grab, Quarterly 150,000 ug/L 
 Waste Stream and 

ROR 
City 

Phenols Grab, Quarterly 30,000 ug/L 
Waste Stream and 

ROR  
SJMC § 

15.14.585 

Phosphorus 
Composite, 

Monthly 
N/A 

Waste Stream and 
ROR 

City/NPDES  

 

DRAFT--Contact the Office of the City Clerk at (408) 535-1260 or CityClerk@sanjoseca.gov for final document. 



  

T-39637/2163586 Page E-25 

Selenium Grab, Monthly 1,000 ug/L 
 Waste Stream and 

ROR 
SJMC § 

15.14.585 

             
Silver 

Grab, Monthly 700 ug/L  At any time 
SJMC § 

15.14.585 

Zinc Grab, Monthly 2,600 ug/L 
 Waste Stream and 

ROR 
SJMC § 

15.14.585 

All other CA 
Toxics Rule 

(CTR) Priority 
Pollutants*  

Grab, Semi-
annual 

  City 

* Monitoring Only:  All sampling shall be done at twice the frequency noted for the first two 
years following Commencement of Operations except for Asbestos, Chromium (VI), Dioxin, 
and PCBs which will be done at the normal frequency shown in the table. 
 
All sampling and monitoring will use approved USEPA Methods with Minimum Levels as 